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Plot 7-901. Antenna WF2 (Peak & Average, Ch.60, 802.11ax(SU),

MCS4)
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Plot 7-902. Antenna WF2 (Peak & Average, Ch.60, 802.11ax(SU),

e RBW: 1 MHz  peak: 5350.25 MHz, 63.67 dBuV/m
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Plot 7-903. Antenna WF2 (Peak & Average, Ch.64, 802.11ax(SU),
MCS2)
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Peak Trace 5 0
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Plot 7-904. Antenna WF2 (Peak & Average, Ch.64, 802.11ax(SU),

MCS4)
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Plot 7-905. Antenna WF2 (Peak & Average, Ch.64, 802.11ax(SU),

MCS11) MCS11)
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Plot 7-906. Antenna WF2 (Peak & Average, Ch.100, 802.11ax(SU),
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Plot 7-909. Antenna WF2 (Peak & Average, Ch.104, 802.11ax(SU),

MCS2)
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Plot 7-907. Antenna WF2 (Peak & Average, Ch.100, 802.11ax(SU),
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Plot 7-910. Antenna WF2 (Peak & Average, Ch.104, 802.11ax(SU),

MCS4)
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Plot 7-908. Antenna WF2 (Peak & Average, Ch.100, 802.11ax(SU),
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Plot 7-911. Antenna WF2 (Peak & Average, Ch.104, 802.11ax(SU),

MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.75 MHz
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Plot 7-912. Antenna WF2 (Peak, Ch.136, 802.11ax(SU), MCS2)
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Plot 7-913. Antenna WF2 (Peak, Ch.136, 802.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5727.00 MHz
Detector: PK VBW: 3 MHz 3
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Plot 7-914. Antenna WF2 (Peak, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-915. Antenna WF2 (Peak, Ch.140, 802.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5741.00 MHz
Detector: PK VBW: 3 MHz 5
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Plot 7-916. Antenna WF2 (Peak, Ch.140, 802.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5725.50 MHz
Detector: PK VBW: 3 MHz >
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Plot 7-917. Antenna WF2 (Peak, Ch.140, 802.11ax(SU), MCS11)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

est Repor estates ype: Page 316 of 380
1C2405200017-11.BCG 5/20/2024 - 8/28/2024 | Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: MaxHold ~ RBW: 1 MHz 5749.50 MHz
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Plot 7-918. Antenna WF2 (Peak, Ch.149, 802.11ax(SU), MCS2)
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Plot 7-919. Antenna WF2 (Peak, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-920. Antenna WF2 (Peak, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-921. Antenna WF2 (Peak, Ch.165, 802.11ax(SU), MCS2)
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Plot 7-922. Antenna WF2 (Peak, Ch.165, 802.11ax(SU), MCS4)

Trace: M._axHold RBWE 1 MHz 5824.10 MHz
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Plot 7-923. Antenna WF2 (Peak, Ch.165, 802.11ax(SU), MCS11)

FCC ID: BCGA2993

IC: 579C-A2993 @ element

MEASUREMENT REPORT Approved by:
(CERTIFICATION)

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2405200017-11.BCG 5/20/2024 - 8/28/2024 Tablet Device

Page 317 of 380

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

7.6.10 Antenna WF2 Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Plot 7-924. Antenna WF2 (Peak & Average, Ch.38, 802.11n, MCS2)

Plot 7-925. Antenna WF2 (Peak & Average, Ch.38, 802.11n, MCS4)

Plot 7-926. Antenna WF2 (Peak & Average, Ch.38, 802.11n, MCS7)
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Plot 7-927. Antenna WF2 (Peak & Average, Ch.46, 802.11n, MCS2)
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Plot 7-928. Antenna WF2 (Peak & Average, Ch.46, 802.11n, MCS4)
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Plot 7-929. Antenna WF2 (Peak & Average, Ch.46, 802.11n, MCS7)
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Field Strength (dBuV/m)

Plot 7-930. Antenna WF2 (Peak & Average, Ch.54, 802.11n, MCS2)

Field Strength (dBuV/m)

Plot 7-931. Antenna WF2 (Peak & Average, Ch.54, 802.11n, MCS4)

Field Strength (dBuV/m)

Plot 7-932. Antenna WF2 (Peak & Average, Ch.54, 802.11n, MCS7)
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Plot 7-933. Antenna WF2 (Peak & Average, Ch.62, 802.11n, MCS2)
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Plot 7-934. Antenna WF2 (Peak & Average, Ch.62, 802.11n, MCS4)
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Plot 7-935. Antenna WF2 (Peak & Average, Ch.62, 802.11n, MCS7)
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Plot 7-936. Antenna WF2 (Peak & Average, Ch.102, 802.11n, MCS2)
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Plot 7-939. Antenna WF2 (Peak & Average, Ch.110, 802.11n, MCS2)
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Plot 7-937. Antenna WF2 (Peak & Average, Ch.102, 802.11n, MCS4)
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Plot 7-940. Antenna WF2 (Peak & Average, Ch.110, 802.11n, MCS4)
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Plot 7-938. Antenna WF2 (Peak & Average, Ch.102, 802.11n, MCS7)
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Plot 7-941. Antenna WF2 (Peak & Average, Ch.110, 802.11n, MCS7)
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Plot 7-942. Antenna WF2 (Peak & Average, Ch.118, 802.11n, MCS4) Plot 7-945. Antenna WF2 (Peak, Ch.126, 802.11n, MCS4)
(FCC Only) (FCC Only)
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Plot 7-943. Antenna WF2 (Peak & Average, Ch.118, 802.11n, MCS7) Plot 7-946. Antenna WF2 (Peak, Ch.126, 802.11n, MCS7)
(FCC Only) (FCC Only)
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Plot 7-944. Antenna WF2 (Peak, Ch.126, 802.11n, MCS2)

(FCC Only)

Frequency (MHz)

Plot 7-947. Antenna WF2 (Peak, Ch.134, 802.11n, MCS2)
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Trace: MaxHold RBWE 1 MHz 5727.75 MHz Trace: MaxHold RBWE 1 MHz 5647.65 MHz
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Plot 7-948. Antenna WF2 (Peak, Ch.134, 802.11n, MCS4) Plot 7-951. Antenna WF2 (Peak, Ch.151, 802.11n, MCS4)
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Plot 7-949. Antenna WF2 (Peak, Ch.134, 802.11n, MCS7) Plot 7-952. Antenna WF2 (Peak, Ch.151, 802.11n, MCS7)
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Plot 7-953. Antenna WF2 (Peak, Ch.159, 802.11n, MCS2)
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Plot 7-954. Antenna WF2 (Peak, Ch.159, 802.11n, MCS4)

Trace: MaxHold RBW: 1 MHz
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Plot 7-955. Antenna WF2 (Peak, Ch.159, 802.11n, MCS7)
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Plot 7-956. Antenna WF2 (Peak & Average, Ch.38, 802.11ax(SU),

MCS2)
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Plot 7-957. Antenna WF2 (Peak & Average, Ch.38, 802.11ax(SU),
MCS4)

PASS g fBow:1mnz  Peak: 5149.00 MHz, 63.11 dBuV/m
Pedi er. 14 58 SWT: 1.0ms _Avg: 5150.00 MHz, 49.71 dBuV/m

140

120

Field Strength (dBuv/m)

60 ._uv/‘"")

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-958. Antenna WF2 (Peak & Average, Ch.38, 802.11ax(SU),

MCS11)
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Plot 7-959. Antenna WF2 (Peak & Average, Ch.46, 802.11ax(SU),
MCS2)
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e RBW: 1 MHz  peak: 5149.00 MHz, 64.59 dBuV/m
Peak Trace g "
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Plot 7-960. Antenna WF2 (Peak & Average, Ch.46, 802.11ax(SU),
MCS4)
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Peak Trace 5 0
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Plot 7-961. Antenna WF2 (Peak & Average, Ch.46, 802.11ax(SU),

MCS11)
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Plot 7-962. Antenna WF2 (Peak & Average, Ch.54, 802.11ax(SU),
MCS2)
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Peak Trace g "
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Plot 7-963. Antenna WF2 (Peak & Average, Ch.54, 802.11ax(SU),
MCS4)
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Peak Trace 5 0
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Plot 7-964. Antenna WF2 (Peak & Average, Ch.54, 802.11ax(SU),

MCS11)
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Plot 7-965. Antenna WF2 (Peak & Average, Ch.62, 802.11ax(SU),
MCS2)
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e RBW: 1 MHz  peak: 5352.50 MHz, 62.68 dBuV/m
Peak Trace g "
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Plot 7-966. Antenna WF2 (Peak & Average, Ch.62, 802.11ax(SU),
MCS4)
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Peak Trace 5 "
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Plot 7-967. Antenna WF2 (Peak & Average, Ch.62, 802.11ax(SU),
MCS11)
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Plot 7-968. Antenna WF2 (Peak & Average, Ch.102, 802.11ax(SU),
MCS2)
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Plot 7-969. Antenna WF2 (Peak & Average, Ch.102, 802.11ax(SU),
MCS4)
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Peak Trace 5 0
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Plot 7-970. Antenna WF2 (Peak & Average, Ch.102, 802.11ax(SU),
MCS11)
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Plot 7-971. Antenna WF2 (Peak & Average, Ch.110, 802.11ax(SU),
MCS2)
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RBW: 1 MHz  peak: 5466.00 MHz, 62.97 dBuV/m
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Plot 7-972. Antenna WF2 (Peak & Average, Ch.110, 802.11ax(SU),
MCS4)
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Peak Trace g v
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Plot 7-973. Antenna WF2 (Peak & Average, Ch.110, 802.11ax(SU),
MCS11)
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Plot 7-974. Antenna WF2 (Peak & Average, Ch.118, 802.11ax(SU),
MCS4) (FCC Only)
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Plot 7-975. Antenna WF2 (Peak & Average, Ch.118, 802.11ax(SU),
MCS11) (FCC Only)
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Plot 7-976. Antenna WF2 (Peak, Ch.126, 802.11ax(SU), MCS2)
(FCC Only)
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Plot 7-977. Antenna WF2 (Peak, Ch.126, 802.11ax(SU), MCS4)
(FCC Only)
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Plot 7-978. Antenna WF2 (Peak, Ch.126, 802.11ax(SU), MCS11)

(FCC Only)
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Plot 7-979. Antenna WF2 (Peak, Ch.134, 802.11ax(SU), MCS2)

Trace: MaxHold RBWE 1 MHz 5725.75 MHz
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Plot 7-980. Antenna WF2 (Peak, Ch.134, 802.11ax(SU), MCS4)
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Plot 7-981. Antenna WF2 (Peak, Ch.134, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5646.95 MHz
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Plot 7-982. Antenna WF2 (Peak, Ch.151, 802.11ax(SU), MCS2)
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Plot 7-983. Antenna WF2 (Peak, Ch.151, 802.11ax(SU), MCS4)
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Field Strength (dbuV/m)

Field Strength (dbuV/m)

3

Trace: MaxHold

RBWSL:MHz 5634.70 MHz Trace: MaxHold ~ RBW: 1 MHz 5977.05 MHz
Detector: PK VBW: 3 MHz . . .
o PASS B MMM 6176 dbuvim PASS Zetil® WiGME R wim
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120 1204
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2 100 =
=l 2 1001
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Plot 7-984. Antenna WF2 (Peak, Ch.151, 802.11ax(SU), MCS11)

Trace: M_axHo\d RBWE 1 MHz 596025 MHZ
PASS getecorbc ™ Vow: 5w 29,80 douVim
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Plot 7-985. Antenna WF2 (Peak, Ch.159, 802.11ax(SU), MCS2)

Trace: MaxHold
Detector; PK
Offset: 19.9dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.0ms

5952.55 MHz
59.96 dbuV/m
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Plot 7-986. Antenna WF2 (Peak, Ch.159, 802.11ax(SU), MCS4)
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Plot 7-987. Antenna WF2 (Peak, Ch.159, 802.11ax(SU), MCS11)
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7.6.11 Antenna WF2 Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

PASS g fBow:1MHz  Peak: 5148.75 MHz, 60.75 dBuV/m
Aug, et 1518 SWT: 1.0ms  Avg: 5146.50 MHz, 49.17 dBuV/m
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Plot 7-988. Antenna WF2 (Peak & Average, Ch.42, 802.11ac, MCS2)

PASS Peak Trace RBW: 1 MHz  peak: 5144.75 MHz, 60.51 dBuV/m
Avg. Offset: 15.2d8

VBW: 3 MH
AX9, Offset 15298 SUIT: T.ome_ Avg: 5148.50 MHz, 49.06 dBuV/m
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Plot 7-989. Antenna WF2 (Peak & Average, Ch.42, 802.11ac, MCS4)

P ASS Peak Trace RBW:1MHZ  peak: 5142.50 MHz, 63.47 dBuV/m
Avg. Offset: 15.5d8

VBW: 3 MH,
A%9, Offser: 15,548 SWT: 1.ome Avg: 5143.50 MHz, 50.48 dBuV/m
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Plot 7-990. Antenna WF2 (Peak & Average, Ch.42, 802.11ac, MCS9)

PASS & RBW:1MHZ  peak: 5351.25 MHz, 62.21 dBuV/m

A, Offset 15508 YB3 M2 Avg: 5351.75 MHz, 51.10 dBV/m
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Plot 7-991. Antenna WF2 (Peak & Average, Ch.58, 802.11ac, MCS2)

eak Trace .
g, Offse 1508 ¥R 202 Avg: 5353.50 MHz, 50.97 dByV/m
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Plot 7-992. Antenna WF2 (Peak & Average, Ch.58, 802.11ac, MCS4)

RBW: 1 an Peak: 5358.25 MHz, 65.65 dBuV/m

Peak Trace o
PASS 5 dii 100 vow: 5 iz Avg: 5359.25 MHz, 49.55 dBuV/m

Peak Offset: 15.4dg SWT: 1.0ms

M

\
LSNP S PUR N
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Frequency (MHz)

Plot 7-993. Antenna WF2 (Peak & Average, Ch.58, 802.11ac, MCS9)
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PASS AV, Offset: 15,908 YBW: 3 MHz

Peak Offset: 15.7d8 SWT: 1.0ms

Avg: 5459.75 MHz, 51.09 dBuV/m
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RBW: 1MHZ  peak: 5464.75 MHz, 59.72 dBuV/m

Avg: 5458.25 MHz, 47.40 dBuV/m

Field Strength (dBuV/m)
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40

5345 5370 5395

Plot 7-994. Antenna WF2 (Peak & Average, Ch.106, 802.11ac, MCS2)

RBW: 1 MHz  peak: 5466.00 MHz, 63.35 dBuV/m Peak Trace
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Plot 7-997. Antenna WF2 (Peak & Average, Ch.122, 802.11ac, MCS2)

5738.35 MHz
57.95 dbuV/m

(FCC Only)
PASS gt sl \'}g# ; m; Peak: 5466.75 MHz, 63.35 dBuV/m
pesi s 12545 SwT: L.oms _Avg: 5457.50 MHz, 51.09 dBuV/m PASS Trace: Maxtiold  RBW: 1 Mtz
Offset: 16.2d SWT: 1.0ms
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Plot 7-995. Antenna WF2 (Peak & Average, Ch.106, 802.11ac, MCS4)
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Plot 7-998. Antenna WF2 (Peak, Ch.122, 802.11ac, MCS2)

(FCC Only)

RBW: 1 MHZ  peak: 5467.00 MHz, 61.96 dBuV/m

Avg: 5459.00 MHz, 48.11 dBuV/m

e T RBW:1MHz  peak: 5460.75 MHz, 63.13 dBuV/m
Peak Trace a "
PASS Ay, Offset 1638 YBHE 3 I Avg: 5456.50 MHz, 48.32 dBUV/m
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Plot 7-996. Antenna WF2 (Peak & Average, Ch.106, 802.11ac, MCS9) 5345 5370 5395 5420
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Plot 7-999. Antenna WF2 (Peak & Average, Ch.122, 802.11ac, MCS4)
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Trace: MaxHold RBW: 1 MHz 5825.85 MHz Trace: MaxHold RBW: 1 MHz 5638.90 MHz
Detector: PK VBW: 3 MHz 5 Detector: PK VBW: 3 MHz .
PASS ffset: 16.9d SWT: 1.0ms 59.13 dbuV/m 150 PASS Offset: 15.9d SWT: 1.0ms 63.44 dbuV/m
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Plot 7-1000. Antenna WF2 (Peak, Ch.122, 802.11ac, MCS4)

(FCC Only)

peak Trace RBW: 1 MHz
Avg. Offset: 16.3d8 YBW: 3 MHz
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Peak: 5470.00 MHz, 63.34 dBuV/m

P

Frequency (MHz)

Plot 7-1003. Antenna WF2 (Peak, Ch.155, 802.11ac, MCS2)

Trace: MaxHold
Detector: PK
Offset: 20.1dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.0ms
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Plot 7-1001. Antenna WF2 (Peak & Average, Ch.122, 802.11ac, MCS9) Frequency (MHz)
(FCC Only) Plot 7-1004. Antenna WF2 (Peak, Ch.155, 802.11ac, MCS2)
Trace: MaxHold  RBW: 1 MHz 5725.40 MHz Trace: MaxHold ~ RBW: 1 MHz 5644.85 MHz
2 H Detector: PK VBW: 3 MH.
PASS geteconik " Voui: shiz 62.20 dbuV/m . M’EM Mz 61.36 dbuV/m
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Plot 7-1002. Antenna WF2 (Peak, Ch.122, 802.11ac, MCS9) Plot 7-1005. Antenna WF2 (Peak, Ch.155, 802.11ac, MCS4)
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Field Strength (dbuV/m)
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Trace: MaxHold ~ RBW: 1 MHz 5925.95 MHz
Detector: PK VBW: 3 MHz 3
130 PASS Offset: 19848 SWT: 1.0ms 60.08 dbuV/m
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Plot 7-1006. Antenna WF2 (Peak, Ch.155, 802.11ac, MCS4)

Trace: M§xHold RBWE 1 MHz 5648.70 MHz
PASS gty WM 6323 douvim
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Plot 7-1007. Antenna WF2 (Peak, Ch.155, 802.11ac, MCS9)

5929.10 MHz

PASS Lmwe muime
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Plot 7-1008. Antenna WF2 (Peak, Ch.155, 802.11ac, MCS9)

PASS &g fow:1MHz  Peak: 5146.00 MHz, 61.18 dBuV/m
Pusi et 598 SwT: T.oms  Avg: 5147.25 MHz, 49.90 dBuV/m
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Plot 7-1009. Antenna WF2 (Peak & Average, Ch.42, 802.11ax(SU),
MCS2)

PASS g fBow:1MHz  Peak: 5142.50 MHz, 62.14 dBuV/m
Pugi Ut 538 SwT: Toms Avg: 5147.75 MHz, 50.15 dBuV/m
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Plot 7-1010. Antenna WF2 (Peak & Average, Ch.42, 802.11ax(SU),
MCS4)

PASS Peak Trace fEw: 1Mtz - peak: 5138.50 MHz, 61.86 dBuV/m
Bug, Offset: 15698 SWT: 1.0ms_ Avg: 5149.75 MHz, 50.33 dBuV/m
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Plot 7-1011. Antenna WF2 (Peak & Average, Ch.42, 802.11ax(SU),
MCS11)
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PASS % i 15,000 VoW 3 priz

Peak Offset: 15.4d8 SWT: 1.0ms

Peak: 5351.75 MHz, 62.14 dBuV/m
Avg: 5351.75 MHz, 51.00 dBuV/m
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Plot 7-1012. Antenna WF2 (Peak & Average, Ch.58, 802.11ax(SU),

MCS2)

PASS 53§ 1510 VoM 3 iz
Pegk Qifset: 13,448 SWT: 1.0ms
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Peak: 5355.00 MHz, 62.03 dBuV/m
Avg: 5351.75 MHz, 50.76 dBuv/m
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Plot 7-1013. Antenna WF2 (Peak & Average, Ch.58, 802.11ax(SU),

MCS4)

PASS Avg, Offset: 16,108 VoW 3 iz
vg. Offset: 16, :
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Plot 7-1014. Antenna WF2 (Peak & Average, Ch.58, 802.11ax(SU),

MCS11)

PASS % i 15 VoW 3 priz

Peak Offset: 15.7d8 SWT: 1.0ms

Peak: 5467.00 MHz, 60.82 dBuV/m
Avg: 5459.00 MHz, 49.41 dBuV/m
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Plot 7-1015. Antenna WF2 (Peak & Average, Ch.106, 802.11ax(SU),

MCS2)

PASS 53§ 161 VoM 3 iz
Pegk Qifset: 15,748 SWT: 1.0ms
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Peak: 5465.25 MHz, 61.40 dBuV/m
Avg: 5456.50 MHz, 49.30 dBuV/m
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Plot 7-1016. Antenna WF2 (Peak & Average, Ch.106, 802.11ax(SU),

MCS4)

PASS Avg, Offset: 16,408 VoW 3 iz
vg. Offset: 16. :
Pegk Offset: 13,748 SWT: 1.0ms
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Peak: 5465.25 MHz, 63.08 dBuV/m
Avg: 5452.00 MHz, 48.70 dBuV/m
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Plot 7-1017. Antenna WF2 (Peak & Average, Ch.106, 802.11ax(SU),
MCS11)
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e RBW: 1MHz  peak: 5464.50 MHz, 61.61 dBuV/m Trace: Maxtold,  RAW:1Miz 5725.75 MHz
Peak Trace 5 3 1 PK VBW: 3 MH.
PASS A, Offset 1598 YB3 M2 Avg: 5459.50 MHz, 49.08 dBV/m PASS Offser Yo SWT. T.0me 59.03 dbuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1018. Antenna WF2 (Peak & Average, Ch.122, 802.11ax(SU), Plot 7-1021. Antenna WF2 (Peak, Ch.122, 802.11ax(SU), MCS4)

MCS2) (FCC Only)

(FCC Only)

eak Trace RBW: 1MHz  peak: 5467.75 MHz, 62.02 dBpV,
PASS Ave, Offeet: 16,408 VBW: 3 MHz o2 2 Lvim

3M
Trace: MaxHold RBW: 1 MHz 5 1 Avg: 5453.00 MHz, 47.60 dBuV/m
PASS Detator R VB 3 Mha 5725.05 MHz Peak Offset: 15 7ds SWT: 1.0ms 9 /%)
Offset: 16.2dB SWT: 1.0ms 58.46 dbuV/m
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Plot 7-1022. Antenna WF2 (Peak & Average, Ch.122, 802.11ax(SU),

Plot 7-1019. Antenna WF2 (Peak, Ch.122, 802.11ax(SU), MCS2) MCS11) (FCC Only)
(FCC Only)
ook Tace RBW:1MHZ  peak: 5462.50 MHz, 63.24 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5725.75 MHz
PASS 55 g v VoW 30tz {005550°50 iz, 49,33 dBvim PASS petecionic " yow: 3w 61.74 dbuV/m

140 140
E E
2120 3 120
g s
£ 100 £
= > 100
g g
&~ 80 =
o = 80
i) 2
* 60 M =

PSRN [ L P 60
40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5500 5535 5570 5605 5640 5675 5710 5745 57’80 58‘15 5850
Frequency (MHz) Frequency (MHz)
Plot 7-1020. Antenna WF2 (Peak & Average, Ch.122, 802.11ax(SU), Plot 7-1023. Antenna WF2 (Peak, Ch.122, 802.11ax(SU), MCS11)
MCS4) (FCC Only) (FCC Only)
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Trace: MaxHold RBW: 1 MHz
PASS  opetector: P VBW: 3 MHz
Offset: 15.9dB SWT: 1.0ms
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63.49 dbuV/m
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Plot 7-1024. Antenna WF2 (Peak, Ch.155, 802.11ax(SU), MCS2)
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Plot 7-1025. Antenna WF2 (Peak, Ch.155, 802.11ax(SU), MCS2)

Trace: M?xHold RBWE 1 MHz 5649.05 MHz
o PASS g, s 62.94 dbuV/m
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Plot 7-1026. Antenna WF2 (Peak, Ch.155, 802.11ax(SU), MCS4)

Trace: MaxHold RBW: 1 MHz 5931.90 MHz
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Plot 7-1027. Antenna WF2 (Peak, Ch.155, 802.11ax(SU), MCS4)

Trace: M§xHold RBWE 1 MHz 5646.95 MHz
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Plot 7-1028. Antenna WF2 (Peak, Ch.155, 802.11ax(SU), MCS11)

REW: 1 MHz 5924.90 MHz
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Plot 7-1029. Antenna WF2 (Peak, Ch.155, 802.11ax(SU), MCS11)
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7.6.12 Antenna WF2 Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

PASS %3 1520

RBW: 1 MHz
VBW: 3 MHz
Peak Offset: 14.9¢p SWT: 1.0ms

Peak: 5145.25 MHz, 62.07 dBuV/m
Avg: 5144.50 MHz, 50.17 dBuV/m

PASS i B e 1385
Pegk Oifeet: 15.44p SWT: 1.0ms

Peak: 5375.75 MHz, 63.26 dBuV/m
Avg: 5352.75 MHz, 51.09 dBuV/m
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Plot 7-1030. Antenna WF2 (Peak & Average, Ch.50, 802.11ac, MCS2)

RBW: 1 MHz

PASS 5 6. 15605 VBW: 3 Mz

Peak Offset: 15 44 SWT: 1.0ms
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Peak: 5353.25 MHz, 62.33 dBuV/m
Avg: 5350.50 MHz, 50.85 dBpuV/m
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Plot 7-1033. Antenna WF2 (Peak & Average, Ch.50, 802.11ac, MCS4)

PASS Ao, Offsc: 15,608 cg# % w“g
vg. Offset: :
Pegk Offsel- 14,948 SWT: 1.0ms
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Peak: 5135.50 MHz, 62.16 dBuV/m
Avg: 5137.50 MHz, 50.98 dBuVv/m
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Plot 7-1031. Antenna WF2 (Peak & Average, Ch.50, 802.11ac, MCS2)

RBW: 1 MHz

PASS G s 15,30 VBW: 3 MHz

Peak Offset: 14.9¢p SWT: 1.0ms
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Peak: 5135.75 MHz, 62.34 dBuV/m
Avg: 5133.25 MHz, 50.29 dBuV/m
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Plot 7-1034. Antenna WF2 (Peak & Average, Ch.50, 802.11ac, MCS9)

PASS i un B 3188
Pegk Olfeet: 1554 SWT: 1.0ms
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Peak: 5395.00 MHz, 64.74 dBuV/m
Avg: 5387.00 MHz, 51.20 dBuV/m
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Plot 7-1032. Antenna WF2 (Peak & Average, Ch.50, 802.11ac, MCS4)
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Plot 7-1035. Antenna WF2 (Peak & Average, Ch.50, 802.11ac, MCS9)
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PASS g BBw:1MHz  Peak: 5465.50 MHz, 62.17 dBuV/m
Pesi et 12998 SwT: T.oms _Avg: 5457.50 MHz, 50.06 dBuV/m
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Plot 7-1036. Antenna WF2 (Peak & Average, Ch.114, 802.11ac, MCS2)

Trace: MaxHold RBW: 1 MHz 5726.10 MHz
Detector: PK VBW: 3 MHz .
PASS ffset: 16.2d| SWT: 1.0ms 62.39 dbuV/m
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(FCC Only)

Plot 7-1039. Antenna WF2 (Peak, Ch.114, 802.11ac, MCS4)

RBW: 1 MHz  peak: 5466.00 MHz, 63.16 dBuV/m

VBW: 3 MHz

Avg: 5456.00 MHz, 50.85 dBuVv/m
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Plot 7-1037. Antenna WF2 (Peak, Ch.114, 802.11ac, MCS2)

(FCC Only)

eak Trace RBW: 1 MHZ  peak: 5463.00 MHz, 62.73 dBuV/m
PASS Ao, Offsct: 16,108 VBW: 3 MHz v/
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Pegk Oficet- 15708 SWT: 1.0ms _ Avg: 5452.75 MHz, 50.83 dBuV/m
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Trace: MaxHold RBW: 1 MHz
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Offset: 16.2dB SWT: 1.0ms
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Plot 7-1040. Antenna WF2 (Peak & Average, Ch.114, 802.11ac, MCS9)
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Plot 7-1038. Antenna WF2 (Peak & Average, Ch.114, 802.11ac, MCS4)

(FCC Only)
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Plot 7-1041. Antenna WF2 (Peak, Ch.114, 802.11ac, MCS9)
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PASS Avg, Offset: 15,208 VBW: 3 MHz

RBW: 1 MHz

Peak: 5134.25 MHz, 62.38 dBuV/m

PASS

RBW: 1 MHz

Peak Trace A
Avg Offset: 15,808 YBW: 3 MHz
Pegk Qffset: 13,548 SWT: 1.0ms

Peak: 5396.75 MHz, 64.34 dBuV/m
Avg: 5353.75 MHz, 50.95 dBuV/m

e Bove—

Pegk Offcet: 14048 SWT: 1.0ms _ Avg: 5144.75 MHz, 50.88 dBuV/m
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Plot 7-1042. Antenna WF2 (Peak & Average, Ch.50, 802.11ax(SU),

PASS 5 des 150

Peak Offset: 15 4dg SWT: 1.0ms
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VBW: 3 MHz

Peak: 5355.50 MHz, 61.80 dBuV/m
Avg: 5358.75 MHz, 50.86 dBuV/m
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Peak Trace ,
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Pegk Qifset: 14,948 SWT: 1.0ms
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Plot 7-1045. Antenna WF2 (Peak & Average, Ch.50, 802.11ax(SU),
MCS4)
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Plot 7-1043. Antenna WF2 (Peak & Average, Ch.50, 802.11ax(SU),

PASS Ao, Offset: 15,308 VBW: 3 MHz
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MCS2)

RBW: 1 MHz

Peak: 5096.75 MHz, 62.15 dBuV/m
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Peak Trace __
Avg. Offset: 16.2d8
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Plot 7-1046. Antenna WF2 (Peak & Average, Ch.50, 802.11ax(SU),
MCS11)
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Plot 7-1044. Antenna WF2 (Peak & Average, Ch.50, 802.11ax(SU),
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Plot 7-1047. Antenna WF2 (Peak & Average, Ch.50, 802.11ax(SU),
MCS11)
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i RBW:1MHz  peak: 5467.25 MHz, 60.98 dBuV/m Trace: Maxtold,  RAW:1Miz 5725.40 MHz
feak Trace, VBW: 3 MHz y % ¢ £ H Detector: PK VBW: 3 MHz .
PASS Bug, Offset 16098 SWT: 1.oms  AVg: 5454.00 MHz, 50.88 dBuV/m PASS ffset: 16.2d SWT: 1.0ms 62.78 dbuV/m
140 140
E E
S 120 3 120
[~ =2
= il
£ 100 £
> =4 100
g g
& 80 =
=] © 80
2 °
Z 60 &
AN IR 60
40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5500 5535 5570 5605 5640 5675 5710 5745 5780 5815 5850

Frequency (MHz)

Plot 7-1048. Antenna WF2 (Peak & Average, Ch.114, 802.11ax(SU),
MCS2) (FCC Only)

Trace: MaxHold RBW: 1 MHz 5728.55 MHz
Detector: PK VBW: 3 MHz -
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Plot 7-1049. Antenna WF2 (Peak, Ch.114, 802.11ax(SU), MCS2)
(FCC Only)

eak Trace RBW: 1 MHZ  peak: 5466.25 MHz, 62.00 dBuV/m
PASS Gy i 16205 VBW: 3 Miz v/

Frequency (MHz)

Plot 7-1051. Antenna WF2 (Peak, Ch.114, 802.11ax(SU), MCS4)

PASS G G 1650 VBW: 3 MHz

Peak Offset: 15.7d8 SWT: 1.0ms

(FCC Only)

RBW: 1MHZ  peak: 5467.25 MHz, 62.98 dBuV/m

Avg: 5452.50 MHz, 50.35 dBuV/m
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Plot 7-1052. Antenna WF2 (Peak & Average, Ch.114, 802.11ax(SU),

PASS

MCS11) (FCC Only)

Trace: MaxHold RBW: 1 MHz 5725.75 MHz
Detector: PK VBW: 3 MHz >
Offset: 16.2d8 SWT: 1.0ms 63.03 dbuV/m

W

Pegk Oficel- 15748 SWT: 1.0ms _ Avg: 5454.00 MHz, 51.05 dBuV/m
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Plot 7-1050. Antenna WF2 (Peak & Average, Ch.114, 802.11ax(SU),
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Plot 7-1053. Antenna WF2 (Peak, Ch.114, 802.11ax(SU), MCS11)

MCS4) (FCC Only)

(FCC Only)
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7.6.13 CDD/ SDM Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Peak: 5148.00 MHz, 64.41 dBuV/m
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Plot 7-1054. CDD (Peak & Average, Ch.36, 802.11n, MCS10)
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Plot 7-1057. SDM (Peak & Average, Ch.64, 802.11n, MCS10)
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Plot 7-1055. CDD (Peak & Average, Ch.36, 802.11n, MCS12)

PASS AV, Offset: 15,608 YBW: 3 MHz
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RBW: 1 MHz

Peak: 5146.75 MHz, 68.37 dBuV/m
Avg: 5150.00 MHz, 50.90 dBuV/m
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Plot 7-1058. SDM (Peak & Average, Ch.64, 802.11n, MCS12)

Peak: 5350.25 MHz, 68.57 dBuV/m
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Plot 7-1056. CDD (Peak & Average, Ch.36, 802.11n, MCS15)
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Plot 7-1059. SDM (Peak & Average, Ch.64, 802.11n, MCS15)
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